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Ti, :K‘zﬁ§$1ﬁl(ﬁ\\<ﬁ* UETosE poly.  TABIE 1 CONPARISON OF PROTOTYPE AND MODEL

N Ttem Slab of [Slab of 3/5|Slab of 1/5
T’\t‘ld\ZJﬂﬁo Prototype|Scale Model|{Scale Model

FUHRRE T OMNss TR ol 2R T | 1 3/5 1/5
L% 0B, ORED v o— | EBHD: 7y span | 2.50 1.50 0,50

m

_ A Thickness
bl (cm) 18 11 4

NERRCS T Ons Frikom S 3BK NS N I - 3
. \ Y = e (mr or.
.‘inﬂ[lf&; Ummiﬁg, @wmw:ﬁ Diameter of =

2 DLE*H** DLO*¥* 4
~ R .
\\’3M+__ A ;\\,ﬁmmo e?.nforcement
*Coarse ageregate of lightweight used 15mm

2, FBEE  AREoRWEHREN 2R, o ser T e 215aond
I ot BB ek 34 kTR0 Uk  Steel Ratio p=-1.26%

a5 REARREERR TS TABLE 2 MIX PROPORTION AND STRENGTH OF CONCRITE

i L4 oMK ABCH STEE T Test Series |Classificabion|Vax.5izd W/C0]S/A|Siump| Air|Remarks
) o e 'KA’M"’. of Concrete | (mm) | (#)|(%) (cn}| (%)
ERRATR s iy i IS ey — Lightwedehtl)| 15 8.5 |46y 5.,
HlBrz s i, Rt Normal 2) | 25 | 437\*® [ 8.0 [5.0

- \ v, .. _wn 1/5 Scale Model Normal 3) | 10 42 | 9.0 | = |Non
3ERIS S CHEEK 14 52

, ; * Used pelletized type
2L, 3> 7y —FoBER
Results of test of concrete (strensth)

A2ERS LIV T3, BRIE 1) Gou=436~475 Kafemt, Ot 20,1~22.4 Kg/ort
T&Wifﬁﬂt L%, 2) Otu= 414 Kg/en, %= 26,2 Kg/ond

3) Qou=~420 Kg/cm?, 0% = 31,2 Kg/en’
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Fiz. 1 Arrangement of bar . ) £ b Tig., 3 Haunch shape and
of 3/5 scale model gslab ;;gi/g ‘;Z:lazgg?ggf glabar Toading type
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BHNEOE 2o pRaREE R Y 20 1KV - o N ) -
23 ELOS S V16D, Pu=4M—@ OF .
ﬁﬁ\fﬁﬂﬁ‘_%'it'imr%ﬁ HMow x2@ 2dIr25 2109 - LR Ty /21 L/
,'?_530 (1701\09—.‘/0)%(4 C(l)m;\oy_;mP‘u\;%ﬁ{j\;xdgﬁ)‘:m (2)|_ - m|_m .
e Patlrm—0 paediale e | T
220, RPutPa CE‘I\‘.&‘L,PM“&&%%G?Z&ﬁ ERad Hviria,
Par & Puz. | W/t 2 V2‘{1/1+L)}—@ P |
@XwAR S 3 (3 SHEAESORCS » Ty, toteat s a@f S Esﬁm I ﬁ#
w(*&\’éo T',/7]T#/?. I |
SERPTER 2 018 BF aas 2 WadI K20 oV - pAET (V) i ’
3, WanNg - >aPy {t@?t/ﬁ\—/&{tﬁ 9&‘1(/2);}:)39 - ;m?u;_lI:Tm;-‘)p: L/ZT L/Zrﬂ 1 .
i3, Pe=2BH/ L)/ (1- W/ M ———® L ;
Pur t P ¢ BEEI P o 33 3448 a3 L F0d ) s, O
PP, WOV/I-W/OY2 -1 —® Pig. 5
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AR RN ERRRRE, DT aoR b, JTR2 6OR b AEIHRI3

é_% 270 ho AAEEER SR X L AT ARRERLE 34 kR
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SHT T80 3 GERNL R C a3 BMER L, BOS o EMRRL 73 ¢, BN o BFu o 4
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TABLE 3 TEST RESULTS OF 3/5 SCAILE MODEL SLAB

}Rﬁk%@%K# Specinen Design|Ultimate Load (t) ] Observed

() ﬁmuﬁ&ﬂ?? of Slab Load |Weasured Ca%culaﬁed v Toad Ra‘tlou/ tlode of
- X% ** 1 Pu/Puc ue| Pu/Pdf o ..

wi BIREAE=Fp O] Tyoe ralt)] Pu | Puc |wue Pu/ failure

Is | Simple 4.1 16.5 [12.7 [13.9] 1.30 | 1.19 |4.02 | Bending
(1957 (GO I0-1[Continuous | 5.4 15.0 [23.6 |17.1] 0.64 | 0.88 |2.78 | Punching
1, I{’ﬁrﬂ}ﬂq)\f IC~2|Continuous | 5.0 18.8 [21.4 [18.4| 0.88 [ 1,02 |3.76 | Punching
BT~ 99 }m Ns | Simple 4.1 16.8 [12.7[16.0] 1.32 | 1.05 [4.10 | Bending

(=1|Continuous | 5.4 21.8 |23.6 | 20.3| 0,92 | 1,07 |4.04 | Bendging

Eo ‘Eﬁ&ﬁtfp U:‘T NC=-2|Contimious | 5.0 25.0 [21.4 |20.3] 1.07 | 1.13 |4.60 | Bending
3% * P4 calculated by working stress design.

** Puc calculated by yield line theory. Haunch Shape

**¥* Vuc calculated by Hognestad?s equation. I»h/Ix 0.13
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TABLE 4 TBEST RESULTS OF 1/5 SCALE MODEL SLAB

Specinen |Loading Ultimate Load (t) i Observed

WO, | 7aunch Shape Type |Measured Calculated | o B Mode of

T /1 " Pu/Pul [ Pu/Pu2|Pu/Vuc| ~

g% Pu Pul |Pu2 |Vue Failure
A=l Both [1.91(1.00) 1.09 | 1.35 | 0.96
A2 Hom One-side|2,01(1.00) |1+ 70[1+41|1:98 [ 9 11 22 | 1.02
Tl Both [2.33(1.22)|2.06|1.64|2,10| 1,13 | 1.42 | 1.11 |[Bending
32 — One-side|2.22(1.10)|2.14|1.50|2,01 | 1.04 | 1.48 | 1.10
c-1 0.18 Both [2.48(1.30)[2.42]1.94]2.22] 1.02 | 1,28 | 1.12

* Pul calculated by yielding moment used the values of bending test of beam.
*%* Pu2 calculated by yielding morient used the ultimate strength’s equation.

Lc-1 PL=i5.01 Lc-2  Pusig.8t NC-I  Pus2i8t
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Pi=.6 (T0=1) Fig.T (17=2)

NC-2 Pu=23.0t

0

Pig.9 (HC=2)

Photo.1 (A-1) Photo.2 (1-2)

Photo.3 (3-1) 5 (2-1)

Photo.4 (3=2) ' Ph&éo.
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